

3933 US Route 11 Cortland, NY. 13045

Telephone: 607-758-6711 Facsimile: 607-758-6661 www.intertek.com

July 24, 2016

Mr. Sean Moloney Federal Signal Corporation 2645 Federal Sign Dr. University Park, IL 60484-3167 USA Letter Report No. 102626093CRT-001 Project No. G102626093

Phone Number: (708) 587-3324 email: smoloney@fedsig.com

Subject: ETL Findings Evaluation of the Model Global Series, Audible Signal Enclosure in Construction Type A and Construction Type B, which are made from Glass Reinforced Polyester and include two gaskets of Silicone material, Type AS568-157,50 Durometer and silicone material, Type 1/8 S40, 40 Durometer.

Dear Mr. Moloney,

This Findings Letter represents the results of the tests of the above referenced product to the requirements of testing contained in the following standard:

UL Standard for Safety for Enclosures for Electrical Equipment, Environmental Considerations, UL 50E Second Edition, Dated October 16, 2015

This investigation was authorized by quote number Qu-00701771, dated 06/08/2016. Samples selected by and sent from Federal Sign Corporation. Test sample(s) were received on 06/22/2016, evaluated from 07/12/2016 to 07/22/2016 and tested at the Cortland NY, Intertek Location.

The following tests have been completed.

Test	Standard	Test Section
Misalignment test	UL 50E	8.15
External icing test	UL 50E	8.5
Hosedown	UL 50E	8.6
Gasket	UL 50E	8.13

Page 1 of 23

SD 12.1.2 (11/11/10) Informative

Intertek Testing Services NA, Inc.



This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.



3933 US Route 11 Cortland, NY. 13045

Telephone: 607-758-6711 Facsimile: 607-758-6661 www.intertek.com

See test data sheet attached for test information.

If there are any questions regarding the results contained in this report, or any of the other services offered by Intertek, please do not hesitate to contact the undersigned.

Please note this Findings Report does not represent authorization for the use of any Intertek certification marks.

Completed by: Title: Russell Mantey Technician Team Lead Reviewed by: Title:

: Jeff Edwards Sales Engineer

Signature:

Russel Mordy

Signature

Page 2 of 23

SD 12.1.2 (11/11/10) Informative

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only the sample tested. This report by itself does not imply that the material, product or service is or has ever been under an Intertek certification program.

Intertek Testing Services NA, Inc.





Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	h m	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1 M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction Ty B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclornmental Con	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 2013	5

	Tests to be Performed								
Required	Required Page Standard Section Test Description								
NA	1-2	NA	NA	Findings Report	NA				
NA	3	NA	NA	Tests to be Performed	NA				
NA	4	NA	NA	Sample List	NA				
NA	5	NA	NA	Test Equipment	NA				
NA	6	NA	NA	Product Photographs	NA				
(X)	7	UL 50E	8.15	Misalignment test	Pass				
(X)	8-9	UL 50E	8.6	Hosedown	Pass				
(X)	10-11	UL 50E	8.5	External icing test	Pass				
(X)	12-23	UL 50E	8.13	Gaskets	Pass				

NA – Not Applicable

Test Purpose:

To verify the product meets the requirements set forth as noted to the Standards listed above.



Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	h hi	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1. M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for Sa Equipment, Enviro	afety for Enclored	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

Test Sample Numbers and Descriptions								
Sample #	Intertek Id	Description	Manufacturer	Model #				
1	CRT1606221117-001-1	Audible Signal	Federal Signal Corporation	Type A Construction				
2	CRT1606221117-001-2	Audible Signal	Federal Signal Corporation	Type A Construction				
3	CRT1606221117-001-3	Audible Signal	Federal Signal Corporation	Type B Construction				
4	CRT1606221117-001-4	Audible Signal	Federal Signal Corporation	Type B Construction				
5	CRT1606221117-001-5	Flat Gasket	NA	Type AS568-157				
6	CRT1606221117-001-6	Flat Gasket	NA	Type AS568-157				
7	CRT1606221117-001-7	Flat Gasket	NA	Type AS568-157				
8	CRT1606221117-001-8	Flat Gasket	NA	Type AS568-157				
9	CRT1606221117-001-9	Flat Gasket	NA	Type AS568-157				
10	CRT1606221117-001-10	Flat Gasket	NA	Type AS568-157				
11	CRT1606221117-001-11	Flat Gasket	NA	Type AS568-157				
12	CRT1606221117-001-12	Flat Gasket	NA	Type AS568-157				
13	CRT1606221117-001-13	Flat Gasket	NA	Type AS568-157				
14	CRT1606221117-001-14	O-ring gasket	NA	Type 1/8 S40				
15	CRT1606221117-001-15	O-ring gasket	NA	Type 1/8 S40				
16	CRT1606221117-001-16	O-ring gasket	NA	Type 1/8 S40				
17	CRT1606221117-001-17	O-ring gasket	NA	Type 1/8 S40				
18	CRT1606221117-001-18	O-ring gasket	NA	Type 1/8 S40				
19	CRT1606221117-001-19	O-ring gasket	NA	Type 1/8 S40				
20	CRT1606221117-001-20	O-ring gasket	NA	Type 1/8 S40				
21	CRT1606221117-001-21	O-ring gasket	NA	Type 1/8 S40				
22	CRT1606221117-001-22	O-ring gasket	NA	Type 1/8 S40				
23	CRT1606221117-001-23	O-ring gasket	NA	Type 1/8 S40				



Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	R M	Date:	July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1. M	Date:	July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date:	24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for Sa Equipment, Enviro	afety for Enclored	losures isiderati	for Electrical ons, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5	

Test Equipment										
#	Intertek #	Description	Calibration Due Date							
1	H273	Data Logger	06-10-2017							
2	H273-1	Temp./ Humidity Sensor	06-10-2017							
3	T1560	Stopwatch	04-22-2017							
4	N1281	Digital Caliper	05-09-2017							
5	G021s	Micrometer	03-18-2017							
6	R203	25 ft. tape measure	11-12-2016							
7	W230	IP test fixture UL 50E	02-26-2017							
8	W230-1	0-5 PSI gage on IP test fixture W230	02-26-2017							
9	T1556	Stopwatch	04-22-2017							
10	T825s	Data Logger Hydra	08-28-2016							
11	N885	LEVEL, ELECTRONIC	05-04-2017							
12	T1527	USB Temperature Recording "Stick"	04-08-2017							
13	L076	Extensometer Instron	07-23-2016							
14	L065	LOAD Cell	07-23-2016							
15	S222s	Scale	03-31-2017							
16	T1541	Temperature Data logger	10-20-2016							



Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	h m	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1. M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclored	losures for Electrical asiderations, UL 50E Second
Sample Con	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5





Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	1. m	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1 M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for Sa Equipment, Enviro	afety for Enclonmental Con	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	ober 16, 201	5

MISALIGNMENT TEST: UL 50E, Section 8.15

Test Purpose: To determine the enclosures ability to withstand damage from a conduit being flexed while installed on the enclosure.

Test Parameters:	
Sample Tested :	Audible Signal
Test Conduit Length :	3 meters (10 foot)
Test Conduit size :	Trade size 3
Test	A 3 m (10 foot) length of steel conduit, trade size 3, shall be tightly threaded into a detachable threaded conduit hub, and the hub shall be installed in one or more of the conduit locations in the enclosure to be tested. A conduit of smaller size shall be used if the maximum size of conduit the enclosure is designed to accept is smaller than trade size 3. The opposite end of the conduit from the enclosure shall be displaced from its axis in all directions by a distance of 75 mm (3 inches), except that the displacement shall be reduced if necessary to avoid exceeding the bending moment value specified in Table 5.

Test Results:									
Sample	Trade size Conduit used	sizeDisplacementDamage toDid sample complyt usedAppliedEnclosurewith ingress test?		Did sample comply with ingress test?	Pass/ Fail				
CRT1606221117-001-1	1/2"	75mm	No	Yes	Pass				
CRT1606221117-001-2	1/2"	75mm	No	Yes	Pass				
CRT1606221117-001-3	1/2"	75mm	No	Yes	Pass				
CRT1606221117-001-4	1/2"	75mm	No	Yes	Pass				

To Comply:

The enclosure is acceptable if, at the conclusion of the test, the non-metallic enclosure shall not crack or break and the enclosure shall meet the applicable environmental tests of 8.2, 8.3, 8.4, 8.6, or 8.11.

ITS Comments:

Environmental Conditions During Testing:	Date:	7-18-	2016	Humidity:	66 %rh	Ambient:	21.5°C
Equipment Used (See page 3 for details):	1	2	6				



Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	A.M	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1 M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclored	losures for Electrical asiderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

Hosedown test: UL 50E, Section 8.6

Test Purpose:					
To test the enclosure's ability to keep particles from entering the enclosure					
Test Parameters:					
Test Sample:	Audible Signal				
	The enclosure is sprayed with a stream of water from a 1inch nozzle at a rate of at least				
Test Description	240L/min. (65 gallons per min.) being moved over the seams and joints of the enclosure at a				
	rate of ¹ / ₄ inch per second.				
Contaminant:	Water				
37 1					

Nozzle	1" inside diameter/ 25mm
Flow rate	65 gallons per min./ 240L/min.
Distance from enclosure	10 to 12 feet/ 3.0 to 3.5 meters
Rate of travel over enclosure	¹ / ₄ inch per second, directed at the seams and joints of the enclosure/ 6 mm/sec.
Conditioning	Prior to this test the samples were subjected to Misalignment Test of UL 50E, Section 8.15

Water Flow Verification:		
Liters per minute	Minimum Required Gage Pressure	Actual Gage Reading
65 Gal./min.	2.9 PSI	3.0 PSI

Test Results:					
Sample	CRT160622	21117-001-1			
Water Flow Rate (l/min)	240 L /min	Gago Prossuro: 2 0 PSI			
(Gage Pressure)	240 L/IIIII.	Gage Flessure. 5.0 FSI			
Test Time	72 seconds				
Test Device Used	1" Spray Nozzle				
Distance nozzle located from Enclosure	12	ft.			
Angle of Spray nozzle from sample	ple 90°				
Did Water Enter the Enclosure?	No				
Pass / Fail	Pass				

Test Results:					
Sample	CRT160622	21117-001-3			
Water Flow Rate (l/min)	240 L /min	Cogo Prossure: 2.0 PSI			
(Gage Pressure)	240 L/IIIII.	Gage Flessure. 5.0 FSI			
Test Time	72 seconds				
Test Device Used	1" Spray Nozzle				
Distance nozzle located from Enclosure	12 ft.				
Angle of Spray nozzle from sample	le 90°				
Did Water Enter the Enclosure?	No				
Pass / Fail	Pa	ISS			

Environmental Conditions During Testing:	Date:	7-18-	2016	Hu	midity:	77 %1	rh	Ambien	nt:	25°C
Equipment Used (See page 3 for details):	1	2	3	6	7	8				



Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	h hi	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	R M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclonmental Con	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

To Comply:

The protection is satisfactory if at the conclusion of the test there is no water inside the enclosure.

Intertek Comments:

X ____ The product complies with all applicable requirements of this test.

_ The product does not comply with the requirements of this test.

Test Date: 7-18-2016

Tested By: Russell Mantey

Environmental Conditions During Testing:	Date: 7-18-2016		Humidity: 77 %rh			rh	Ambie	nt:	25°C	
Equipment Used (See page 3 for details):	1	2	3	6	7	8				

Intertek Test Data Sheets Transcribed Test Data



Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	1. M	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1 M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for Sa Equipment, Enviro	afety for Encl onmental Con	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	ober 16, 2015	5

External icing test: UL 50E, Section 8.5

Test Parameters:				
Sample	Audible Signal			
Conditioning	Prior to this test the samples were subjected to Mi	salignment Test of UL 50E, Section 8.15		
Mounting	In a room that can be cooled to $-7^{\circ}C$ (20°F)			
Test Bar	Metal 1 inch diameter and 24 inches long			
Test Bar Placement	Horizontal, where it will receive the same water s	pray as the enclosure being tested		
Water Spray	The entire sample shall be sprayed from above at	an angle of 45° from vertical		
Water Temperature	Required Temperature: 0°C to 3°C	Actual Temperature: °C		
Step #1	The test room is cooled to 2°C			
Step #2	Water spray started and is continued for at least 1	hour		
Step #3	Test room temperature is lowered to between -7°C	C and -3°C while continuing to the water		
	spray until there is a buildup of ice 20 mm (3/4")	thick on the top surface of the test bar.		
Water spray	The water spray is controlled to cause ice to build	up on the test bar at a rate of approximately		
	6.35 mm (1/4") per hour until the required 20 mm	(3/4)" buildup is reached.		
Step 4	The water spray is discontinued and the room temperature is maintained between -7°C and -			
	3°C for an additional 3 hours.			
Step 5	The ice is allowed to melt and the sample examine	ed for damage from the ice		

Test Results:	
Sample	CRT1606221117-001-2
Starting room temperature	1.5°C
Angle of water spray	45°
Duration of water spray for step 2	1 hour 15 minutes
Water spray temperature for step 2	3°C
Test room temperature for step 3	-6°C
Duration of water spray for step 3	4 hours 45 minutes
Water spray temperature for step 3	1.5°C
Thickness of ice buildup	20mm
Room temperature for step 4	-6.8°C
Duration of step 4	3 hours
Was any damage caused by the formation of the ice?	No
Pass/ Fail	Pass

Equipment Used:	1	2	4	6	9	10	11			
Environmental Conditions Durin	ıg Testir	ng:	Date	: 7-	20-2016	Hı	umidity:	NA %rh	Ambient:	See test data
Environmental Conditions Durin	ıg Testir	ng:	Date	:	18-2016	Hu	umidity:	NA %rh	Ambient:	See test data

Intertek Test Data Sheets Transcribed Test Data



Client:	Federal Signal Corporation	Engineer:	Russell Mantey	Date: July 23, 2016
Job No.:	G102626093	Tested By:	Russell Mantey	Date: July 23, 2016
Product:	Audible Signal	Reviewed By:	Jeff Edwards	Date: 24-July-2016
Model No.:	Construction Type A, Construction Type B		UL Standard for Safety for Encl Equipment, Environmental Con	losures for Electrical siderations, UL 50E Second
Sample Con	ntrol Number: CRT1606221117-001	Standard:	Edition, Dated October 16, 2015	5

Test Results:	
Sample	CRT1606221117-001-4
Starting room temperature	2°C
Angle of water spray	45°
Duration of water spray for step 2	1 hour 5 minutes
Water spray temperature for step 2	2°C
Test room temperature for step 3	-5.5°C
Duration of water spray for step 3	3 hours 45 minutes
Water spray temperature for step 3	1°C
Thickness of ice buildup	22mm
Room temperature for step 4	-5.5°C
Duration of step 4	3 hours
Was any damage caused by the formation of the ice?	No
Pass/ Fail	Pass

To Comply:

A Type 3S or 3SX enclosure and its external mechanisms shall be considered to have met the requirements of this test if while ice laden, they can be manually operated by one person without any damage to the enclosure, the enclosed equipment, or mechanism.

When an auxiliary mechanism is provided to break the ice, it shall be included and utilized in the test. A separate test is required for each maintained position of each external operator. If necessary, it shall be possible to gain access to the enclosure interior using an appropriate hand tool without causing functional damage to the enclosure.

A Type 3, 3X, 3R, 3RX, 4, 4X, 6, or 6P enclosure shall be considered to have met the requirements if at the conclusion of the test the enclosure is found to be undamaged after the ice has melted.

Interte	k Comments:	
Х	The product complies with all applicable requirement	ts of this test.
	The product does not comply with the requirements	of this test.
	Test Date: 7-18-2016, 7-20-2016	Tested By: Russell Mantey

Environmental Conditions Durin	ng Testii	ng:	Date	e: 7-	-18-2016	H	umidity:	NA %rh	Ambient:	See test data
Environmental Conditions Durin	ng Testin	ng:	Date	e: 7-	-20-2016	H	umidity:	NA %rh	Ambient:	See test data
Equipment Used:	1	2	4	6	9	10	11			



Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	R M	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	R M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclored	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

GASKETS TEST – TENSILE & ELONGATION: UL 50E, Section 8.13.2

Test Purpose: To determine tensile strength and elongation of the gasket material used in an enclosure

Test Parameters:	
Test Sample:	Type AS568-157
Conditioning Time:	168 hrs.
Conditioning Temperature:	69-70°C
Pulling Speed:	20 in./min.
Number of Samples:	3 aged, 3 unaged

Test Results: Aging			
Test Sample:	Type AS:	568-157	
Conditioning Time:	168 hrs.		
Aging Temp.	70°C		
Visual Inspection	After agin	ng was there any visible deterioration, defor	mation, melting or cracking of the
	samples?		
Sample 1		Sample 2	Sample 3
No		No	No

Test Results:					
1.	Before Conditioning Tensile Strength (lbs.)	After Conditioning Tensile Strength (lbs.)	Before Conditioning Elongation (in.)	After Conditioning Elongation (in.)	PASS / FAIL
Sample #1	11.44	13.54	2.94	5.53	NIA
Sample #2	9.95	13.26	4.16	5.22	INA
Sample #3	13.31	11.85	5.47	4.58	
Average:	11.57	12.88	4.19	5.11	NA
Tensile Strength:	111	%	N /	А	Pass
Elongation:	N /	A	122	2%	Pass

To Comply:

1. At the conclusion of the tests, there shall be no visible deterioration, deformation, melting, or cracking of the material.

2. The tensile strength of the gasket material shall not be less than 75 percent and an elongation of not less than 60 percent of values determined for unaged samples

Intertek Comments:

X The product Type AS568-157 gasket complies with all applicable requirements of this test.

The product Type AS568-157 gasket does not comply with the requirements of this test.

Test Date: 7-12-2016 through 7-19-2016, 721-2016

Tested By: Russell Mantey

						7- thro	12-2016 ugh 7-19	-						
Environmental Conditions Durin	ig Test	ing:		D	ate:		2016	H	umidity:	NA %rh	_	Ambient:	70 °C	
Environmental Conditions Durin	ig Test	ing:		D	ate:	7-2	21-2016	H	umidity:	49%rh	_	Ambient:	22.5°C	
Equipment Used:	1		2	4		12	13	14						



Weight Applied:

After Weight Applied:

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	R 81	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	R M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enc onmental Cor	losures for Electrical isiderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

DEFORMATION AT ROOM TEMPERATURE TEST: UL 50E, Section 8.13.3.2

10 Lbs. per sq. inch

Test Purpose:		
To determine the compres	sion set of the gasket material used in a enclosure	
Test Parameters:		
Test Sample:	Type AS568-157	
Conditioning:	A circular weight shall be placed on the middle of each specimen	
Conditioning Time:	2 hours	

Allow to rest at room temperature for 30 min.

Test Resu	lts:						
1. Deform	nation Test Clause 8.13.3	.2					
	Initial		Final				
Sampl	e Measurement	Average	Measurement	Average	Compression	Pass/Fail	
	(mm)	(mm)	(mm)		Set (%)		
	3.388		3.371				
#1	3.329	3.342	3.314	3.337	-0.15%	Pass	
	3.309		3.326				
	3.326	3.325	3.281	3.294	-0.93%	Pass	
#2	3.320		3.275				
	3.330		3.327				
	3.327	3.327	3.321	3.321	-0.18%	Pass	
#3	3.326		3.323				
	3.329		3.320				
2. Any si	gn of deterioration or cra	icks visible in th	e sample?				
Sample	e Cracking or other adverse effects? Pass / Fail					Fail	
#1	No				Pass		
#2	No				Pass		
#3		No			Pass		

To Comply:

1. The compression set shall not exceed 50% of the initial thickness of the specimen

1 2

2. On the completion of each test the specimen shall not show signs of deterioration or cracks that can be seen with normal or corrected vision

Intertek Comments:							
X The product Type AS568-157 gaske	X The product Type AS568-157 gasket complies with all applicable requirements of this test.						
The product Type AS568-157 gasket does not comply with the requirements of this test. Test Date: 7-12-2016 Tested By: Russell Mantey							
Environmental Conditions During Testing:	Date: <u>7-12-2016</u> Humidity: <u>55%rh</u> Ambient: <u>21.5°C</u>						

4

3

5

15

Equipment Used:



Page 14 of 23

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	R M	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1. M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for Sa Equipment, Enviro	afety for Enclonmental Con	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 2013	5

DEFORMATION AFTER AGING IN AN OVEN TEST: UL 50E, Section 8.13.3.3

Test Purpose:	
To determine the com	pression set of the gasket material used in a enclosure

Test Parameters:					
Test Sample:	Type AS568-157				
Conditioning Time:	5 days				
Conditioning Temperature:	70°C				
The samples shall then be tested for compliance with Clause 8.13.3.2, approx. 24 hrs. after removal from the oven.					

Test Results:								
1. Deformation Test Clause 8.13.3.2, approximately 24 hours after removal from the conditioning chamber.								
Samp	le Initial Measureme (mm)	ent Average (mm)	Final Measurement (mm)	Average	Compression Set (%)	Pass/Fail		
	3.380		3.374					
#1	3.301	3.349	3.324	3.34	-0.26%	Pass		
	3.335		3.322					
	3.370		3.364	3.344	-0.26%	Pass		
#2	3.379	3.353	3.331					
	3.311		3.337					
	3.336		3.324	3.323	-0.24%	Pass		
#3	3.332	3.331	3.321					
	3.325		3.326					
2. Any si	gn of deterioration (or cracks visible in th	ne sample?					
Sample	Cracking or other adverse effects?				Pass / I	Pass / Fail		
#1		No			Pass			
#2		No		Pass				
#3		No				Pass		

To Comply:

1. The compression set shall not exceed 50% of the initial thickness of the specimen

2. On the completion of each test the specimen shall not show signs of deterioration or cracks that can be seen with normal or corrected vision

Intertek Comments:

X The product Type AS568-157 gasket complies with all applicable requirements of this test.

The product Type AS568-157 gasket does not comply with the requirements of this test.

Test Date: 7-12-2016 through 7-18-2016 Tested By: Russell Mantey

			7-12-2016 to				
Environmental Conditions D	uring Testing:	Date:	7-17-2016	Humidity:	NA %rh	Ambient:	70°C
Environmental Conditions D	uring Testing:	Date:	7-18-2016	Humidity:	66 %rh	Ambient:	21.5°C
Equipment Used:	1 2	3	4 5	12 15			



Test Purpose:

Client:	Federal Signal Corporation	Engineer:	Russell Mantey	1 M	Date: July 23, 2016
Job No.:	G102626093	Tested By:	Russell Mantey	1 M	Date: July 23, 2016
Product:	Audible Signal	Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction Type A, Construction Type B		UL Standard for Sa Equipment, Enviro	afety for Enclonmental Con	losures for Electrical siderations, UL 50E Second
Sample Con	ntrol Number: CRT1606221117-001	Standard:	Edition, Dated Oct	ober 16, 201	5

IMPACT AND DEFORMATION TEST: UL 50E, Section 8.13.3.4

To determine gasket's resistance to damage from impact and deformation test							
Test Parameters:							
Test Sample:	Type AS568-157						
Conditioning Time:	24 hours, for 3 consecutive days						
Conditioning Temperature:	-30°C (<u>+</u> 5°C)						
Impact Weight: 1.35 kg							
Impact Height: 150mm							
The samples shall then be tested for compliance with Clause 8.13.3.2, approx. 24 hrs. after removal from the oven							

Test Results:								
1. Deformation	1. Deformation Test 8.13.3.2, approximately 24 hours after removal from the conditioning chamber.							
	Initial		Final					
	Measurement	Average	Measurement	Average	Compression			
Sample	(mm)	(mm)	(mm)	(mm)	Set (%)	PASS / FAIL		
	3.385		3.363					
#1	3.392	3.383	3.387	3.367	-0.47%	Pass		
	3.372		3.352					
	3.364		3.361					
#2	3.345	3.348	3.285	3.313	-1.05%	Pass		
	3.336		3.292					
	3.361		3.327					
#3	3.395	3.382	3.254	3.303	-2.34%	Pass		
	3.391		3.329					
2 Impost Tor	+ 9 12 2 1		•			•		

Ĩ	•	r ,	m 4	0		
	2.	Impact	Test	Χ.	1.5.4	5.4

Sample	Impact 1 (24 hrs.) Cracking or other adverse effects?	Impact 2 (48 hrs.) Cracking or other adverse effects?	Impact 3 (72 hrs.) Cracking or other adverse effects?	Pass / Fail
#1	No	No	No	Pass
#2	No	No	No	Pass
#3	No	No	No	Pass

To Comply:

- 1. The compression set shall not exceed 50% of the initial thickness of the specimen
- 2. Upon completion of each test, specimens shall not show signs of deterioration or cracks that can be seen with normal vision

Intertek Comments:

The product Type AS568-157 gasket complies with all applicable requirements of this test. Х

The product Type AS568-157 gasket does not comply with the requirements of this test.

Test Date: 7-18-2016 through 7-22-2016 Tested By: Russell Mantey

Environmental Conditions Du	ıring Te	sting:	Date	7-18	-2016 to 7 21-2016	- Hı	amidity:	NA %1	<u>h</u>	Ambier	nt: <u>-30°C</u>	
Environmental Conditions Du	uring Te	sting:	Date	. 7-2	22-2016	Hu	umidity:	68%rł	1	Ambier	nt: <u>21.5°C</u>	1 /
Equipment Used:	1	2	3	4	5	12	15	16				1



Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	h hi	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	1. M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclored	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

GASKETS TEST - TENSILE & ELONGATION: UL 50E, Section 8.13.2

Test Purpose: To determine tensile strength and elongation of the gasket material used in an enclosure

Test Parameters:					
Test Sample:	Type 1/8 S40				
Conditioning Time:	168 hrs.				
Conditioning Temperature:	69-70°C				
Pulling Speed:	20 in./min.				
Number of Samples:	3 aged, 3 unaged				

Test Results: Aging						
Test Sample:	Type 1/8	S40				
Conditioning Time:	168 hrs.					
Aging Temp.	70°C					
Visual Inspection	After agin	ng was there any visible deterioration, defor	mation, melting or cracking of the			
	samples?					
Sample 1		Sample 2	Sample 3			
No		No	No			

Test Results:						
1.	Before Conditioning Tensile Strength (lbs.)	After Conditioning Tensile Strength (lbs.)	Before Conditioning Elongation (in.)	After Conditioning Elongation (in.)	PASS / FAIL	
Sample #1	9.353	8.934	3.149	3.162	NA	
Sample #2	8.354	8.236	2.942	2.702	NA	
Sample #3	8.676	4.972	2.992	1.834		
Average:	8.794	7.381	3.028	2.532	NA	
Tensile Strength:	849	%	N /		Pass	
Elongation:	N /	A	84	Pass		

To Comply:

- 1. At the conclusion of the tests, there shall be no visible deterioration, deformation, melting, or cracking of the material.
- 2. The tensile strength of the gasket material shall not be less than 75 percent and an elongation of not less than 60 percent of values determined for unaged samples

Intertek Comments:									
X The product Type 1/8 S	540 gaske	t complie	es with a	ıll appli	cable req	uirements of th	is test.		
The product Type 1/8 S40 gasket does not comply with the requirements of this test.									
Test Date: 7-12-2016 th	nrough 7-	19-2016	, 721-20	16	Те	sted By: Russel	ll Mantey		
				7-1 throu	2-2016 gh 7-19-				
Environmental Conditions Durin	ng Testing	g:	Date:	2	016	Humidity:	NA %rh	Ambient:	70 °C
Environmental Conditions Durin	ng Testing	g:	Date:	7-2	1-2016	Humidity:	49%rh	Ambient:	22.5°C
Equipment Used:	1	2	4	12	13	14			



Client:	Federal Signal Corporation	Engineer:	Russell Mantey	Date: July 23, 2016
Job No.:	G102626093	Tested By:	Russell Mantey	Date: July 23, 2016
Product:	Audible Signal	Reviewed By:	Jeff Edwards	Date: 24-July-2016
Model No.:	Construction Type A, Construction Type B	;	UL Standard for Safety for Energy Equipment, Environmental Co	closures for Electrical nsiderations, UL 50E Second
Sample Cor	trol Number: CRT1606221117-001	Standard:	Edition, Dated October 16, 201	15

DEFORMATION AT ROOM TEMPERATURE TEST: UL 50E, Section 8.13.3.2

Test Purpose:					
To determine the compression set of the gasket material used in a enclosure					
Test Parameters:					
Test Sample:	Type 1/8 S40				
Conditioning:	A circular weight shall be placed on the middle of each specimen				
Conditioning Time:	2 hours				
Weight Applied:	10 Lbs. per sq. inch				
After Weight Applied:	Allow to rest at room temperature for 30 min.				

mer weight np		w to rest at 1001	r temperature for 50 h			
Test Results:						
1. Deformation	n Test Clause 8.13.3	3.2				
Sample	Initial Measurement (mm)	Average (mm)	Final Measurement (mm)	Average (mm)	Compression Set (%)	Pass/Fail
#1	2.61 2.63 2.63	2.62	2.58 2.58 2.57	2.58	-1.52%	Pass
#2	2.65 2.63 2.65	2.64	2.59 2.60 2.59	2.59	-1.89%	Pass
#3	2.66 2.64 2.63	2.64	2.57 2.55 2.57	2.56	-3.03%	Pass
2. Any sign of	deterioration or cra	acks visible in th	e sample?			•
a 1	0	11 41	1 66 4 9		D / I	

Sample	Cracking or other adverse effects?	Pass / Fail
#1	No	Pass
#2	No	Pass
#3	No	Pass

To Comply:

1. The compression set shall not exceed 50% of the initial thickness of the specimen

2. On the completion of each test the specimen shall not show signs of deterioration or cracks that can be seen with normal or corrected vision

Intertek Comments:

The product Type 1/8 S40 gasket complies with all applicable requirements of this test. Х

The product Type 1/8 S40 gasket does not comply with the requirements of this test.

Test Date: 7-12-2016 Tested By: Russell Mantey

Environmental Conditions During Testing:			Date:	7-	12-2016	Hu	midity:	55%rh	Ambient:	21.5°C
Equipment Used:	1	2	3	4	5	15				



-

Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	R M1	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	R M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for S Equipment, Enviro	afety for Enclored	losures for Electrical siderations, UL 50E Second
Sample Cor	trol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

DEFORMATION AFTER AGING IN AN OVEN TEST: UL 50E, Section 8.13.3.3

Test Purpose:	
To determine the compression set of the gasket material used in a enclosure	

Test Parameters:						
Test Sample:	Type 1/8 S40					
Conditioning Time:	5 days					
Conditioning Temperature:	70°C					
The samples shall then be tested for compliance with Clause 8.13.3.2, approx. 24 hrs. after removal from the oven.						

Test Rest	ılts:										
1. Deformation Test Clause 8.13.3.2, approximately 24 hours after removal from the conditioning chamber.											
Samp	le Initial Measurement (mm)	Average (mm)	Final Measurement (mm)	Average (mm)	Compression Set (%)	Pass/Fail					
	2.56		2.53								
#1	2.58	2.57	2.55	2.54	-1.17%	Pass					
	2.57		2.54								
	2.57		2.57		-0.39%						
#2	2.58	2.57	2.57	2.56		Pass					
	2.59		2.54								
	2.56		2.55								
#3	2.55	2.56	2.54	2.54	-0.78%	Pass					
	2.57		2.53								
2. Any s	ign of deterioration or ci	acks visible in th	e sample?								
Sample	Cra	cking or other ac	lverse effects?		Pass / H	Fail					
#1		No			Pass						
#2		No			Pass						
#3		No			Pass						

To Comply:

1. The compression set shall not exceed 50% of the initial thickness of the specimen

2. On the completion of each test the specimen shall not show signs of deterioration or cracks that can be seen with normal or corrected vision

Intertek Comments:										
X The product Type 1/8 S40 gasket complies with all applicable requirements of this test.										
The product Type 1/8 S40 gasket does not comply with the requirements of this test.										
Test Date: 7-12-2016 tl	hrough 7-18-2016	б	Tested B	y: Russell Mantey						
			7-12-2016 to							
Environmental Conditions Du	uring Testing:	Date:	7-17-2016	Humidity: NA %rh	Ambient:	70°C				
Environmental Conditions During Testing:			7-18-2016	Humidity: 66 %rh	Ambient:	21.5°C				
Equipment Used:	1 2	3	4 5	12 15						



T (D

Transcribed Test Data

Client:	Federal Signal	Corporation	Engineer:	Russell Mantey	h hi	Date: July 23, 2016
Job No.:	G102626093		Tested By:	Russell Mantey	R M	Date: July 23, 2016
Product:	Audible Signal		Reviewed By:	Jeff Edwards		Date: 24-July-2016
Model No.:	Construction T B	ype A, Construction Type		UL Standard for Sa Equipment, Enviro	afety for Enclonmental Con	losures for Electrical siderations, UL 50E Second
Sample Cor	ntrol Number:	CRT1606221117-001	Standard:	Edition, Dated Oct	tober 16, 201	5

IMPACT AND DEFORMATION TEST: UL 50E, Section 8.13.3.4

Test Purpose:		
To determine gasket's resistance to	o damage from imp	pact and deformation test

Test Parameters:						
Test Sample:	Type 1/8 S40					
Conditioning Time:	24 hours, for 3 consecutive days					
Conditioning Temperature:	-35°C (<u>+</u> 5°C)					
Impact Weight:	1.35 kg					
Impact Height:	150mm					
The samples shall then be tested for compliance with Clause 8.13.3.2, approx. 24 hrs. after removal from the oven						

Test Results:											
1. Deformation Test 8.13.3.2, approximately 24 hours after removal from the conditioning chamber.											
	Initial		Final								
	Measurement	Average	Measurement	Average	Compression						
Sample	(mm)	(mm)	(mm)	(mm)	Set (%)	PASS / FAIL					
	2.57		2.55								
#1	2.53	2.55	2.52	2.53	-0.78%	Pass					
	2.55		2.53								
	2.60		2.58								
#2	2.57	2.58	2.58	2.57	-0.39%	Pass					
	2.57		2.56								
	2.55		2.55								
#3	2.54	2.54	2.53	2.53	-0.39%	Pass					
	2.54]	2.53]							

2. Impact Test 8.13.3.4

Sample	Impact 1 (24 hrs.) Cracking or other adverse effects?	Impact 2 (48 hrs.) Cracking or other adverse effects?	Impact 3 (72 hrs.) Cracking or other adverse effects?	Pass / Fail
#1	No	No	No	Pass
#2	No	No	No	Pass
#3	No	No	No	Pass

To Comply:

1. The compression set shall not exceed 50% of the initial thickness of the specimen

2. Upon completion of each test, specimens shall not show signs of deterioration or cracks that can be seen with normal vision

Intertek Comments:

X The product Type 1/8 S40 gasket complies with all applicable requirements of this test.

The product Type 1/8 S40 gasket does not comply with the requirements of this test.

Test Date: 7-18-2016 through 7-22-2016

Tested By: Russell Mantey

Environmental Conditions Du	ıring Te	sting:	Date	7-1	8-2016 to 21-2016	Hı	umidity:	NA %	rh	Ambi	ent:	-30°C
Environmental Conditions During Testing:			Date	: 7-2	22-2016	Hu	umidity:	68%1	ĥ	Ambi	ent:	21.5°C
Equipment Used: 1 2			3	4	5	12	15	16				